

TEST REPORT

Test Report No. : P-MR-I-002-2009 Page 2 of 3 pages

Sample Reference : Reprocessed LDPE Natural Quantity: 1 Sample

Lab No. : MR-0009-09

Equipment: -Melt Flow Indexer Brand: Davenport Model: MFI 10 S/N : 329
-Electronic Balance Brand: AND Model: HR-200 S/N : 12323808

Test Condition:

-Temperature run of Test : 190 °C
-Load run of test : 2.16 g
-Cut time : 240 s

The test results are as follows:

Materials	MFI (g/10 min)
LDPE	0.296

Seal :



Date : 5-Aug-09

Approved By: *Manta C.*

Approved Signatory